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?127_.' %g Description fiaig ;ﬂQEE "g’};
1 1940260 Screw TCEIM10x80  #R#z M10x80 8 (=50Nm
2 650530 Washer BEe 8
3 1940140 Plug sk 6 (=68Nm
41940150 Ring antiestrusione ¥R 6
5 1140450 O-ring 020,24x2,62 OFE 12
6 1949050 Complete valve EAAIE 6
1940021  Head =k 1T o6eON
1941210 Head =k 1 A
8 550350 O-ring 023,81X2,62 OEE 1
9 1140300 Plug 3/4"G sk 1 (=35Nm
10 1980740 Plug 3/8" Gottone T3Sk 1 (=25Nm
11 740290 0-ring 014x1,78 ORYE 3 0
'Iz 1940440 Gasket @20 2y 3 eeOmN()
1940270 Gasket 022 Be 3 AN
'B 1940430 Pistonguide  anteriore@20 1EEE 3 60N
1940200 Pistonguide  anteriore @22 FEETEE 3 A
14 1940470 = Gasket 020 Be 3 @6OmM
1940480 Gasket 022 B 3 AM
'IS 1940450 ' Piston guide posteriore 0 20 HHEE 3 eeON
1940460 Piston guide posteriore §22 HEE 3 A
16 820490 O0-ring 034,65x1,78 OEYE 3
17 1940570 Nut 1265 3 &E12Nm
18 1940580 Washer BE 3
19 1420430 ' Piston 20 == 3 eeON
1420120  Piston 022 =<3 3 A
20 880840 O0-ring 09,25x1,78  OEE 3
21 960460 Plate eBR 3
22 1940120 Ring antiestrusione ¥R 3
23 1940070 Piston di guida 523 3
24 1940060 Hub pin T2 3
25 1941380 O0-ring 066,34x2,62 OEE 2
1941390 ' Shim 0.05 mm #A 0.05mm 1+3
1941400 Shim 0.10 mm #5010 mm 1+3
1941410 ' Shim 0.19 mm #BE 0.19mm 13
1941420 ' Shim 0.25 mm #}E 025 mm 1+3
27 1949011 Cover HhH 1
28 850370 Screw TCEI M8x16 K7 AEELEET 8 (=24,5Nm
29 1941370 Bearing TRB #h7& 2 @
1140410 ' Bearing LTS 2 ONA
30 1940051 Connecting-rod alluminio ERIET 3 S(E=20Nm
1940520 ' Shaft marcato 5 W MARKS 1 @@
31 1940180 Shaft marcato 3 W MARK3 1 O
1940160 = Shaft marcato 1 W MARK1 1 H A
32 650250 Key i’ 1
PART KITS - EEEf#

A=KIT2780  B=KIT2650020 B=KIT1891022  (=KIT2873
valves pistons pistons oil seals
BE)i) HE HE iscE3)

Pos. 75 Qty#=E Pos. 7S Qty#HE Pos. 7S Qty#E Pos. 75 Qty#HE

5 6 19 3 19 3 25 2

6 6 37 1

42 1
43 3

E=KIT 2782 ¢ 20

E=KIT 2783 ¢ 22

H=KIT 2784 ¢ 20

water seals water seals pistons quide
K&t K& HEE
Pos. 75 Qty#HE Pos. 75 QtyHE Pos. 7S Qty#H=E
12 3 12 3 13 3 13
14 3 14 3 15 3 15
16 3 16 3
51 3 51 3

H=KIT 2785 ¢ 22
pistons guide

HEE

Pos. 5 Qty#=

3
3

XW 1450 rpm N version ¢ 24 mm

15.20 15.30 21.20 21.25 21.28
26.15 26.20 26.23 30.10 30.15
30.25
lr;f’é_.' %?,‘.{_. Description ik ;gé "g’}f
33 1941330 Pump body BN 1
34 1140370 Plug HR 1
35 1260250 Level gauge bR 1 ©
36 1260430 Ring EZN 1 ©
37 1940410 O-ring 0132x3 ORYE 1
38 1200430 Screw TCEI M6x16 8% Meéx16 6 (=10,4Nm
39 1949010 Cover completo HH 1
40 1780690 Plate SBH 1 ©
41 1140450 O-ring 020,24x2,62 OHF 1 ©
42 820680 Ring tenuta AHE 1 (b
43 1940560 Ring tenuta /N 3
441940370 Foot P2 2 Optional
45 1940380 Screw TCEI10x18 [e22 4 Optional (=53 Nm
46 200231 Washer BE 4 Optional
47 1941240 Support XIERE 1
48 1940290 Pulley B 1
49 780230 Washer BE 1
50 780060 Screw TCEI M6x25 1822 M6x25 1
51 1941220 Gasket tagliato 022 &5 3
52 390311 Washer o 4
53 1321670 Bushing EE 6
54 1380340 Coupling BXihas 1
55 1380180 Screw M6x10 Pynaliteid 2
56 1940890 Flange E= 1 B3/B14
57 620610 Screw TCEI M8x30 W7 FEELIEET 4
58 1940870 Coupling BXAMES 1
60 1949200 Head assembly LA (R 2O |
1949203  Head assembly RSB 1 A
61 1383080 Flange F30 E= F30 1 B3/B14
62 390311 Washer B 4
63 1380180 Screw M6x10 EEigee 2
64 620610 Screw TCEIM8x30 W7 EMEkIZE] 4
65 1942890 Coupling EXAMES 1
66 1942900 Ring EZN 1
67 1942910 Coupling EXUmES 1
75 1941270 Level gauge SR 1 0
76 100410 O-ring 034,6x2,62  OBIE 1 0O
77 1941260 Plate SBH 1 0
78 1941290 Ring EZN 1 O
82 1980740 Plug 3/8" Gottone sk 2 ©(=20Nm
© Part of part n° 1949010/ Ff45£1949010
O Part of part n° 1949011 / BRf+E-21949011
—
SIMBOLOGIA - #7ic
@20 @20 @20 ?22
@ For/ HF O Forl BF W For/ BF A For/ FF
XW 15.15 XW 21.20 XW 26.12 XW 30.10
XW 15.20 XW 21.25 XW 26.15 XW 30.15
XW 21.28 XW 26.20 XW 30.20
& For/ BT XW 26.23 XW 30.25
XW 15.30
C  Tightening torque tollerance 0-10% / #7&17%E2\% 0=10%
&  Screw with Loxeal 55-14/ /5 Loxeal 55-14 #8#¢
D4 Lubricate with grease Molykote PG54 on the INNER diameter only | {RZECHEPSJfE

136

Molykote PG54 158
Fit with special tool code nr. 1940670 | FE/#IT& nr. 1940670
Fit the seal with tool code nr. 1941990 A nr. 1941990 TEH{TEE

0il - #1788
HES Quantity | #(&
SAE 15W40 09Kg

(2624) (3085) (2870)



